







## TEST REPORT

Number : SHAT06638263

Applicant : DELLIA AS  
MARIDALSVEIEN 163, 0461  
OSLO, NORWAY  
Attn : PHILLIP

Date : Sep 15, 2020

### Sample Description As Declared :

Sample Name : Hygive LyncMed Face Mask  
Material : -  
Claimed Type : Type I  
Model(s) : -  
Style No. : TYPE I  
Colour : Blue  
Standard : EN 14683:2019 + AC:2019 Medical face masks – Requirements and test methods  
Test Performed : Selected test(s) as requested by applicant  
Buyer's Name : Dellia AS  
Manufacturer's Name : Lyncmed Medecal Technology(Beijing) Co., Ltd  
Ref. : 50PAK  
Date Sample Received : Sep, 08. 2020  
Date Testing Started : Sep, 08. 2020

---

---

Prepared And Checked By:  
For Intertek Testing Services Ltd., Shanghai



---

Lois Lu  
Senior Engineer

### **Intertek Testing Services Ltd., Shanghai**

2/F, Building No.4, Shanghai Comalong Technology Service Park,  
889 Yishan Road, Shanghai 200233, China  
上海天祥质量技术服务有限公司

中国上海宜山路 889 号上海齐来科技服务园区 4 号楼 2 楼 邮编:200233

Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website: Intertek.com  
Attention is drawn to the terms and conditions printed overleaf

TEST REPORT

Number : SHAT06638263

Tests Conducted (As Requested By The Applicant)

1 Bacterial Filtration Efficiency (EN 14683:2019+AC:2019, Section 5.2.2, Testing Refer To Annex B):

<u>Test Item</u>	<u>Results (%)</u>					<u>Performance Requirement for Medical Face Mask(%)</u>
	Specimen (1)	Specimen (2)	Specimen (3)	Specimen (4)	Specimen (5)	
Bacterial Filtration Efficiency (BFE)	99.46	98.46	99.37	98.55	99.19	Type I: ≥ 95

Remark :

1. Biological Aerosol: *Staphylococcus aureus* (ATCC 6538).
2. Testing side: Inside of the test specimen was facing towards the challenge aerosol.
3. Test area: 49cm<sup>2</sup>
4. Flow rate: 28.3 L/min
5. The average plate count results of the positive controls: 2210CFU
6. The average plate count results of the negative controls: < 1 CFU
7. CFU = Colony Forming Unit

Remark: \* Test Item Is Subcontracted And Accredited By The Organization Complied With ISO/IEC 17025.

End of Report

*Remark: The testing data and result issued by this report is just for reference only, not be used as the evidence to the society in the territory of the People's Republic of China.  
Remark: This statement of conformity is only based on the actual measured test result by the laboratory, without taking the influence of uncertainty into accord.*

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

*This report shall not be reproduced except in full, without written approval of the laboratory.*